72V € T 1 O N
ITRAFFIC

hAINTENANCE

2020 GUARDRAIL CATALOG

SALES, DESIGN, DELIVERY, PARTS, INSTALLATION AND REPAIR:

Guardrail Attenuators

Road Signs Turf Restoration

Fence Drilled Shaft Foundations
Highway Cable Barrier

5182 S. Saginaw Rd - Flint, MI 48507 810.695.7516 www.ActionTraffic.net



INTRODUCTION

Family Owned & Operated Since

L7AINTENANCE

e e e R S Ceaiid

K

1982

ABOUT US

Action Traffic Maintenance is a family owned business
with over 35 years expertise. We are DOT Pre-Qualified in
Michigan and Indiana for Guardrail, Permanent Signing,
Highway Cable Barrier, Fencing and Attenuators. We take

pride in being dynamic and flexible to meet our clients needs.

A WORD TO THE USER

As a user of this catalog, we hope you take advantage of

our ability to purchase, supply and install any and all material
relating to guardrail, signing, fencing, and much more. Please
feel free to reach out to us with any and all questions. We can
customize our services to fit your needs! We certainly
appreciate your continued patronage.




TABLE OF CONTENTS

Introduction

Table of Contents

Standard Guardrail Components
SoftStop Approach System

SRT Approach System

ET Plus Approach System

SKT Steel and Wood Approach System
Fleat Steel and Wood Approach System
Fleat MT Approach System

MSKT MASH Approach System

Order Form

4—15
16—17
18—19
20—21
2224
25—27
28—29
30—32
33

This catalog is proprietary and is not for distribution other than to the person it was given to.

Action Traffic Maintenance, 810-695-7516

Jcrla

_M INTENANCE

.



STANDARD GUARDRAIL COMPONENTS




STANDARD GUARDRAIL COMPONENTS
. _________________________________________________________________________________________________________|

W BEAM PANEL

Price: $87.50  Part #: SO001

THRIE BEAM PANEL

Price: $168.00 Part #: S0002




STANDARD GUARDRAIL COMPONENTS
C__________________________________________________________________________________________|

STEEL GUARDRAIL POST

Comes in 6’, 7, 8 and 9’ lengths

6’ Post Price: $43.25  Part #: SO003
7’ Post Price: $51.50  Part #: S0004
8’ Post Price: $59.50  Part #: SO005
9’ Post Price: $67.50  Part #: SO006

CURVED W-BEAM PANEL

Price: $142.50 Part #: SO007

Please specify Convex/Concave and Radius




STANDARD GUARDRAIL COMPONENTS

CURVED THRIE BEAM PANEL

Price: $330.00 Part #: SO008

6” X 8” X 14” PLASTIC OFFSET BLOCK

Price: $5.00 Part #: SO009




STANDARD GUARDRAIL COMPONENTS
C__________________________________________________________________________________________|

6” X 8” X 21.75” PLASTIC OFFSET BLOCK

Price: $10 Part #: SO0010

6” X 8” X 72” WOOD POST

Price: $56.25  Part #: SO011

Please specify hole configuration




STANDARD GUARDRAIL COMPONENTS
C__________________________________________________________________________________________|

6” X 8” X 96” WOOD POST

Price: $68.75  Part #: SO0012

Please specify hole configuration

6” X 8” X 14” WOOD OFFSET BLOCK

Price: $10.00  Part #: S0013




STANDARD GUARDRAIL COMPONENTS
C__________________________________________________________________________________________|

6” X 8” X 21.75” WOOD OFFSET BLOCK

Price: $15.00  Part #: S00014

BRIDGE ANCHOR PANEL
10 HOLE PANEL

Price: $262.50 Part #: S0015

They come in varying hole patterns, please specify

10




STANDARD GUARDRAIL COMPONENTS

TRANSITION

Price: $119.00 Part #: SO0016

W BEAM BRIDGE SHOE

Price: $70.00  Part #: S0017

11




STANDARD GUARDRAIL COMPONENTS
. _________________________________________________________________________________________________________|

THRIE BEAM BRIDGE SHOE

Price: $70.00  Part #: SO0018

W-BEAM BUFFER

Price: $46.25  Part #: S0019

12




STANDARD GUARDRAIL COMPONENTS

THRIE-BEAM BUFFER

Price: $84.00

Part #: S00020

5/8” GUARDRAIL NUT

Price: $0.42

Part #: S0021

13




STANDARD GUARDRAIL COMPONENTS

1 1/4” X 5/8” GUARDRAIL SPLICE BOLT 5/8” GUARDRAIL WASHER

Price: $0.42 Part #: S00022 Price: $0.21 Part #: S0023




STANDARD GUARDRAIL COMPONENTS

10” GUARDRAIL POST BOLT

Price: $1.43 Part #: S00024

GUARDRAIL REFLECTOR

Price: $5.25 Part #: S0025

Please Specify Color

15




-
<
<
-
o
S
O
O
I
N
g
i
S
i
-
U
>
0
I
0
g
O
14
o
1
q
1
O
=
L
=
LL
0
0




PARTS LIST

PART NO. [ QTY. DESCRIPTION
L—MASH TEST LEVEL 3 (TL-3) LENGTH OF SoftStop® TERMINAL (50-9 1/2") : D A PHRMISE
a oftStop - \ ® 000533 | 6 |6'0 POST-W6 X85
INSTALL SoftStop® PARALLEL TO ROADWAY.
| WHEN OFFSET IS REQUIRED BY DESIGN ENGINEER, CENTERLINE OF POSTS #0 & #1 006777 | 7 _|KING BLOCK 4" X7 1/2° X 1-2"
SEE SoftStop® MANUAL FOR REQUIREMENTS. LENGTH OF NEED BACK OF POST #2- #8 015000 50 SYT PST/B.5531" GR HT
‘ _\ _ [ 015200 SFST-ANCHOR G.RAIL 12-6"
7 (015201 [SFST-ANCHOR ANGLE
I ﬁ ﬁ ﬁ E ﬁ P S 015202 [SFST-ANGLE STRUT
= o = ! o T — e s w— — i 01520 |SFST-POST#1 SYTP
I N/ \ [ 015204 [SFST-ANCHOR PADDLE
| c [ 01520 [SFST-POST#0
pa— [ 015206 [SFST-PLATE WASHER
‘ 015207 SFST-KEEPER PLATE
015208 | 1 |SFST-IMPACT HEAD
I
‘ C? C? GP C? - HARDWARE
- 003240 | 6 [5/16 ROUND WASHER WIDE
| | | | | | 13312+ | 003245 | 5 [SA6 HEX NUT
| 63t 63t 63 7‘ o3 63t _} o 5 = 03540 | 41 [o/8" GF HEXNUT
003360 | 32 |5/8"X1.25" GR BOLT.
003340 003360 ‘ 003340 003360 003340 003360 003340 003360 SEENOTE 6 REFERENCE LINE T lﬂ T T HEX BOLT A3
8X | 8X PARALLEL TO GRADE 003500 7 [5/8"X10" GR BOLT A307
gl G 003701 | 4 [3/4" ROUND WASHER F436
N | ~ 003704 /4" HVY HEXNUT A563 DH
|: M ° = - - - st ° I - - -l: r | /—— 003717 /4"X2.5" HEX BOLT A325
& _ ; 003908 "HVY HEX NUT A563 DH
& f H | f / i) 004372 _|_4 _|5/8" WASHER F436
| 000011 000011 | 000011 015200 1 I o15208 | | 004280 X0 EX BOLT sz
JN . 004902 1" ROUND WASHER F43
‘ > Y AN [ 105285 5/16"X2.5" HEX BOLT GRD 5
/ | ~— 105286 Ene-x 5"HEX BOLT GRD 5
DO NOT ATTACH-/ f
| RAIL AT POST #2 / | I
! I &
y I 5
- - - - _ ©
003704 015207 F G
003701 <a \\
-
015204 / 003908
/ 1" NUT SHALL BE
SECURELY TIGHTENED YIELDING HOLES
AFTER FINAL ASSEMBLY, APPROXIMATELY
BUT NOT DEFORMING THE CENTERED AT
105285 KEEPER PLATE (015207) DETAIL J GROUND LINE
003701 2 PLACES 15204 004480 POSTS #1 & #2
2PLACES 7 003240 X
003717 \__/( TPoacEs. N 018202 - 015201 goa372 105285
AN\ , 003245 \
\ ZPLACES 004902 . L
015206 i 003908 . DONOT ATTACH ™. ]
/ > PLACES = F == RAIL AT POST #2 F ==
- 015204 | 003500 )
=\ L ==
[ 000011 ==
015200 o 8 a/_( 003340 \‘< 003340
FLATTENED f, Z 015200 e 003340 . =
(4 PLIES) 33 015201 008777 5l ooerr7 N 015000
- = % 003340 000533 o
Y DETAIL B
(AT ANCHOR POST#0)
"
015201 ;
015208
(ORIENT SO VERTICAL LEG IS DOWN) 015205 015202 2
POST #0 004372 003391 N
DETAIL A 105286 ‘§
- 2
NOTES: 003240 E
1. REFER TO SoftStop® ASSEMBLY MANUAL. 004372 003245 SECTION F-F SECTION G-G K
2. PROPER SITE GRADING SHOULD BE ACCOMPLISHED IN ACCORDANCE WITH 015203 E 015208 (POST #3 - #8) (POST #2) H
LOCAL SPECIFYING AGENCY GUIDELINES AND THE AASHTO ROADSIDE 03240 g
DESIGN GUIDE. 003340 00324 S
3. DONOT ATTACH THE SoftStop® DIRECTLY TO A RIGID BARRIER. e — — H
4. UNDER NO CIRCUMSTANCES SHALL THE GUARDRAIL WITHIN THE SoftStop® 015203 SEE PARTSLIST BT I 117142012 TOLERANCES PER N
BE CURVED. BS [TThar012 Cgﬁ&g\;g@ggg CU‘;“LEEDSS SoftStop® TERMINAL (8" BLOCKS) =
5. MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE REFLECTORIZATION . e s | OTERS PLAN, ELEVATION & SECTION W |-
S R ARAL SR RS & I MASH TEST LEVEL 3 (TL-3) R
6. IT IS ACCEPTABLE TO INSTALL THE SoftStop® IMPACT HEAD PARALLEL TO THE (POST#1 % GROUND) DETAIL D Ve B Bt Cre PIN: 500646 TRINITY H
GRADE LINE OR WITH AN UPWARD TILT. SEE SoftStop® ASSEMBLY MANUAL FOR : ST oTES, BorocR,BiT s QETAL O Rebw iy __1 4109 | 107180 v o
SPECIFIC DETAILS (POST #1) [ADDED CALLOUTS FOR BOLTS & NUTSAT SPUGE]] 4844 | 621717 WL — o
) ESTUNFINISHED WT. 0.0 s EATED T8 CIRETETON, FEPLRCEDTERGTROF | 4559 | 772717 KWL %—SS 646 1 of1 S
HISSING EROU BE TR TR T




SRT APPROACH SYSTEM—NCHRP 350 COMPLIANT




PARTS LIST

_POST OFFSET ITEM | sTOCK NO. DESCRIPTION QTY.
DLM 33;" 34‘; 1 [000005  |127126/63 /5 1
s T s 2 [009960 SRT ?LOT GUARD BRKT W/ DECAL 4
T e o 3 000030 12/12'6/S SRT-1 W/ DECAL 1
D 6 3/4" 10 5/8" | 14 374" 4 000039 12/12'6/S SRT-2 W/ DECALS 1
E 3 6" 912" a 5 [000700 CABLE ANCHOR BRACKET 1
F 34" | 234" | 538" u 6 [000705 2" X 5 112" PIPE 1
(: g 3(/;.‘." 2;’?" 5 7 |ooo7a0 4%6 T.5-CAT & ET 2
| - - o z E 8 [000766 25"X 18"X 24"SOIL PL-3H 2
Q 9 [ooo775 PL5/8X6X8 1
[ 10 000907 SRT BUFFER 1
NOTE ORIENTATION, 11 |003000 CBL 3/4X6'6/DBL SWG/NOHWD 1
Oi’ggﬂggg%fﬁﬂ:\f 12 |003300 WASHER FLAT,5/8 X 1 3/4, G 20
: 13003340 5/8 RECESSED HEX NUT 66
14 [003360 5/8"X1.25" GR BOLT 44
15 [003380 5/8"X1.5" HEX BOLT A307 B
16 [003478 5/8" X7.5" HEX BOLT A307 4
17 [oo3497 5/8"X9.5" HEX BOLT A307 2
o l 18 003500 5/8"X10" GR BOLT A307 2
C <: TRAFFIC 19 |003580 5/8 POST BOLT 6
20 003900 1" ROUND WASHER F844 1
21 003910 1" HEX NUT A563 2
22 004063 WD 6'0 POST 6X8 CRT 5
SRT-350 23 Joo4075 WD BLK 6X8X14 6
STAN?V/\A/?)% S%/;RSL)TRE;\El t+—> @ @ @ 24 Jo05968 NAIL 16d (3 1/2") 2
37-6" ;
POSTS AND BLOCKS) / 25 006058 POST,WD,BRKWY 7 1/2X5 1/2X3-9 W/STRP | 2
a2 a2 g2 /g2 L e 6-3 L 6-3 26 [009852 STRUT & YOKE ASSY 1
‘ ‘ | 27_[009961 PL3/8X 3x 4 1
.
&
©
2 | |
POST 7 POST 6 POST 5 POST 4 POST 3
POST 2 POST 1
OFFSET NOTE:
THE POST OFFSET DIMENSIONS ARE GIVEN TO THE CENTER OF THE TRAFFIC FACE OF THE
BLOCKOUTS, EXCEPT AT THE FIRST TWO POSTS WHERE THE DIMENSIONIS TO THE CENTER OF THE
TRAFFIC FACE OF THE POST. OFFSET POINTS ARE TO BE LOCATED BY CHORD MEASUREMENTS AT
THE BACK OF THE RAIL EQUAL TO THE NOMINAL POST SPACINGS SHOWN. POSTS ARE TO BE SET
APPROXIMATELY RADIAL TO THE RAILING AT EACH POST LOCATION.
TR B e
*REFER TO STATE DEPARTMENT OF TRANSPORTATION SPECIFICATIONS, STANDARD DRAWINGS, SEE PARTS LIST D. Kohfeld 11/29/2016 TOLERANCES PER
AND/OR PROPOSAL DOCUMENTS FOR ALLOWABLE SYSTEM END OFFSET. CEMC-THP-SF-001, UNLESS SRT-350
| K Looney 11072017 OTHERWISE SPECIFIED. ‘ '
‘ UNLESS OTHERWISE NOTED, ALL DIMENSIONS ARE IN INCHES. SLOTTED RAIL TERMINAL
NS ONSAC eS Oriemvise scecirn oo | DO NOT SCALE DRAWING POST LAYOUT & ERECTION DETAIL
Revision ECO| Date [Rev| By [Chk. (12.5, 8 POSTS, SOIL PLATE) TRINI I l
INITIAL RELEASE 4564|1017 | - [ DK | / P/N 5006948
G - e
EST UNFINISHED WT: 1006 Ibs ‘B—@ r SS 694 r - 1 of 2

CEVIC-THP TE D48 RevE 17220201

® 2016, 2017 Trinity Highway Products, LLC. All rights reserved.



ET PLUS APPROACH SYSTEM—NCHRP 350 COMPLIANT




NOTE: ASSEMBLY CABLE PN 30006 PN 782G BEARING PLATE
INSTALL RAIL PARALLEL TO ROADWAY EDGE LINE.

a
WHEN TAPER IS REQUIRED BY DESIGN ENGINEER, o " x 3
A 25:1 TAPER OVER THE LENGTH OF SYSTEM i PN 98324 STRUT ASSENBLY 67 x 3
IS ALLOWABLE. S
= PN 704A CABLE ANCHOR
g
GUARDRAIL EXIT SLOT AWAY
FROM TRAFFIC
Prla L o
T - T - T - T I 1 T p
[ \ [ [ \ | \ | \ —
PN 9G DEEP BEAM GUARDRAIL PN 9G DEEP BEAM GUARDRAIL PN 9G DEEP BEAM GUARDRAIL PN 32G DEEP BEAM GUARDRAIL
12 GA x 12-6" LG 12 GA x 12-6" LG 12 GA x 12-6" LG 12 GA x 12'-6" LG
SYSTEM LENGTH = 50'-0 2-11/2" PN 995A GUARDRAIL EXTRUDER
© G @ G G ¢ § 2 @
—TRAFFIC
STANDARD LINE POSTS §-3" §-3 6'-3" 6-3" 6-3" 6-3" 6-3" 6-3"
5/8% x 1 1/4” LG H.GR. 5/8'6 x 1 1/4" L6 HGR. 5/8"8 x 11/4" LG HGR. 5/88 x 1 1/4" L6 HGR. . DO NOT ATTACH RAIL TO
0 C B 3/8'6 x 4 LG LAG SCREWS [~ POST @ THIS LOCATION
SPLICE BOLTS & NUTS | SPLICE BOLTS & NUTS | | SPLICE BOLTS & NUTS | | SPLICE BOLTS & NUTS |
h o+ o )
. % ‘ I f | | I K
= | | | | ™
- \
™

AFTER FINAL ASSEMBLY, RECHECK CABLE TO
BE SURE IT IS TAUT AND HAS NOT RELAXED.

I
=

o ——

¢ | BILL OF MATERIAL
PN | QT DESCRIPTION
PN 40638 POSTS 96 | 3 [ 12/126/6'3/5 (GUARDRAL)
326 | 1 [ 12/126/63/5 ANC (GUARDRAL)
704A| 1 | CABLE ANCHOR BRACKET
7056 | 1 |2 x51/2 PPE
PI 41478 400D POST 7406 | 4 | #6 TUBE SLEEVE
PN 41478 WOOD POST DRIVE NAILS & BEND OVER oo ZBSZ/GB..EEA?.NG PLATE  A\[7666 | 4 [1/# x 18 x 24" SOL PLATE
. » g7 TO PREVENT PLATE ROTATION 782G | 1 | 5/8” x 8" x 8 BEARING PLATE
5/8"9 x 18" LG H.GR. BOLT I-97 16
PN 40633 WOOD POST: s x 18" LG H.GR. BOLT X o 9954 | 1 | ET PLUS EXTRUDER
6-0" L6 WX NUT & WASHER (SEE NOTE 2) W/HEX NUT & WASHER (SEE NOTE 2) S T T GHBLE 374+ 56
oN 41475 W00D POST 3300G] 11| 5/8° WASHER
41478 W _
3 L 5/8'9 x 10" L6 HGR. BOLT - -9 16 H Iy gggg 5312 :/:“aHEXw ':L;Z SPLICE BOLT
W/HEX NUT & WASHER (SEE NOTE 2) . w | | e x 1 1/47
< PN 7056 PIPE SLEEVE PN 7826 BEARING PLATE 8" x 5/8" x 8 34786| 8 | 5/8°% x 71/ HEX HD BOLT
INSERTED INTO POST #1 R ,J_ @ l 34976 4 | 5/8'% x 8 1/2°_HEX HD BOLT
PN 30006 CABLE ASSEMBLY g -
PN 9852A STRUT ASSEMBLY - W/1” HEX NUT & WASHER - 3500G] 1 [5/87 x 10" POST BOLT
EACH END 35806] 6 | 5/89 x 18 POST BOLT
PN 40758 WOOD BLOCK PN 40758 WOOD BLOCK o | K P\ 7 39006 2 | T WASHER
i 39106 2 |1 HEX NUT
vy 40638 4 | WD 60 POST 6 x 8
I [ / | VIEW "K=K 40758] 6 | WD BLOCK 12 6" x 8 DR
5/8% x 91/2" LG HEX | [ 5/8% x 9 1/2" LG HEX . ,KL BEARING PLATE ORIENTATION 1478| 4 | WD 39 POST5 1/2 x 7 1/2
HD BOLT & NUT I | HD BOLT & NUT W/2 WASHERS || | A A 42066 2 | 3/8'9 x 4 LAG SCREW
b — ol Ll 9852A] 1| 63 STRUT ASSEMBLY
° N /11
5/8'% x 71/2" LG HEX 5/8°% x 71/2" LG HEX
HD BOLT & NUT HD BOLT & NUT
NOTES: 2 | BT. | LH. [9/02/07|REVISED TITLE BLOCK; CONNECTED RALS @ POSTS 3,5,&7
1) D0 NOT ATTACH CUARDRAL T0 POST # 1. 1 LH. |3/21/02|CHANGED SOIL PLT P.C.¢ UPDATED VIEWS; ADDED VIEW K—K
PN 7666 A\ PN 7666 ., Rev.| ek | BY | DAt REUARKS
SOIL PLATE SOIL PLATE 2.) THE 5/8" FLAT WASHER IS USED UNDER THE NUT,
~ ~— A o BEHIND THE POST ONLY. NO WASHER IS USED »»))))»""’H ‘A' ET- PLUS
AT THE RALL.
PN 7400 STIEL TUBE PN 7406 STEEL TUBE 3.) MANUFACTURER SUGGESTS CUSTOMER TO PROVIDE C—
REFLECTORIZATION OF TERMINAL. ET-PLUS, 50'-0 —
PLAN, ELEVATION & SECTION PPROVED
SECTION "C~C" SECTION "A-A PARTIAL VIEW @ POST #1 12-6" RAIL, SLEEVE W/PL POSTS 1—4 & 17200
[ ® POST £2 ENG FIE # S5327-01E
(VP © POSTS 5.0.7 & ) SECTION "B-B (o rosT ) B TRINTY HIGHWAY PRODUCTS, LLC. g,
This drawing and the information shown thereon is the sole property of TRINITY Mo E10F 1
(TYP ® POSTS #3 &4 ) HP., LLC. Neither the drawing nor such information Is to be used for ' 2525 STEMMONS FREEWAY DRAWING NO. REV)
ther than that for which it ifically furnished by TRINITY
R LI nor s any reproduction cuthorized winout witten pemisaon. l DALLAS, TX 75207 S5S-327 |2




SKT APPROACH SYSTEM—NCHRP 350 COMPLIANT




ITEM |QTY BILL OF MATERIALS ITEM NO.
A 1 | IMPACT HEAD S3000
50" B 1 | W—BEAM END SECTION, 12’-6",12 Ga. S1303
l— -3~ &—3" 6'—3" 6'—3" 6'—3" 6'—3" 6'—3" 6'—3" Cc 3 | W—BEAM, 12°'-6", 12 Ga. G1203
@ ¢ | /@ /@ /@ D | 2 |FOUNDATION TUBE E731
= F N E 2 | BCT WOOD POST UP650
C. N Longth of need = = - “— ' [ F [ 1 [GROUND STRUT E780
TRAFFIC o0 Detall End payment ¢ | 6 [CRT wooD POST UP671
H 1 | BEARING PLATE E750
1 2 e J | 1 |PIPE SLEEVE E740
A B K 1 | CABLE ANCHOR BOX S760
= d L 1 | BCT CABLE ANCHOR ASSEMBLY E770
1 M 6 | TIMBER BLOCKOUT OR RECYC. EQUIV. P675
— — — — HARDWARE (ALL DIMENSIONS IN INCHES)
L= = = = = a 24 |5/86 x 1 1/4 SPLICE BOLT B580122
. @/ b | 2 |5/8 x 7 1/2 HEX BOLT B580754
ee Detail c 2 [5/8¢6 x 10 HEX BOLT B581004
B B B B B d | 1 |5/8¢ x 10 H.G.R. BOLT B581002
LA e 6 [5/8¢ x 18 H.G.R. BOLT B581802
- f 35 |5/8¢ H.G.R. NUT NO50
g 7 |5/8¢ WASHER WO050
e !:H !:H !:H m h 2 |1 ANCHOR CABLE HEX NUT N100
— FH !:H m j 2 |1 ANCHOR CABLE WASHER W100
o 20 rat oot T k 2 |3/8 x 3 LAG SCREW E350
Over 50' OPTIONAL FLARED INSTALLATION m 8 | CABLE ANCHOR BOX SHOULDER BOLT SB12A
25:1 maximum flare rate n 8 |1/2 A325 STRUCTURAL NUT NO12A
o 8 |1/2 STRUCTURAL WASHER WO12A
® d, f, g (e, f, 9~
of : &
‘ o
] © ] 0 | -
© ) -\\\,\\\ ) '\\\/\\\ 7‘) JBoth Sides
o /@ 31/2"¢ [ of Rl
© * Resekavey TO
POST #1 CONNECTION DETAIL IMPACT HEAD CONNECTION DETAIL SECTION A-—A SECTION B-—B SECTION C-—-C
Post #2 Posts 3 thru 8 Anchor Bracket
SKT WOOD POST
GENERAL NOTES:
1. Breakaway posts are required with the SKT.
2. All bolts, nuts, cable assemblies, cable anchors and bearing plates shall be galvanized.
3. The foundation tubes shall not protrude more than 4" above the ground (measured along a 5' cord). Site grading may be necessary to meet this requirement. Sheet:
Biaced i e botiom of the hol, approximataty 2.8 aaep 10 povide drainage. The st wo posts ean be f6ld ut 1 lengi. placed inthe hle and backfled with adeaately Sequential Kinking Terminal |1
compacted material excavated from the hole. SKT - Assemb|y '113266/06/1 2
5. The_breakaw_ay cable assembly_must b_e taut. A locking devic'e (vice grips or chanr?el lock pliers) _should be used_to preve_n? the cable from twisting when tightening nuts. Road Systems, inc. Wood Post System -
6. Asite e_valutlon should bt_e cons!dered if there is Iels_s than 25' between the outlet s_lde of_the termlnal_ and any adjacent driving lane. Big Spring, TX Y JRR
7. The soil tubes may be driven with an approved driving head. They shall not be driven with the post in the tube. ] Sales: 432-263-2435
8. The wood blockouts should be "toe-nailed" to the rectangular wood posts to prevent them from turning when the wood shrinks. Technical: 330-346—-0721 Drawing Name: Scale: Rev:
SKT-W-2US NONE 0




ITEM[QTY BILL_OF MATERIALS ITEM NO.
A | 1 [SKT IMPACT HEAD $3000
50" B | 1 | SKT ANCHOR RAIL 12'=6" SF1303
C | 3 | W—BEAM GUARDRAIL 12'—6" 61203
6—3" 6—3" 63" 6—3" 5—3" 6—3" o 6'—3" D | 1 | FIRST POST TOP (6X6X3" Tube) TPHP1A
_(L{ ﬁ i_'[ i_'[ T E | 1 | FIRST POST BOTTOM (6° W6X15) TPHP1B
AN AL AL AL AL F | 1 | UNIVERSAL HINGE POST #2 UPPER UHP2A
f G | 1 | HINGED POST LOWER HP—B
LC_ H, M, T, H | 6 | STEEL LUNE POST (6' W6x9) P621
Length of Need PLAN J_| 1 | BEARING PLATE E750
= K | 1 | CABLE ANCHOR BOX S760
TRAFFIC L | 1 [ BCT CABLE ANCHOR ASSEMBLY E770
—_— M | 6 | RECYCLED PLASTIC BLOCK OR EQUN. CBSP—14
(K, o(8), p(8), a(8) HARDWARE (ALL DIMENSIONS IN_INCHES)
a | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
e b | 4 |5/16 WASHER W0516
c | 2 [5/16 HEX NUT NO516
d | 25]5/8 x 1 1/4 SPLICE BOLT B580122
®\ e | 1 |5/8 x 9 HEX BOLT GRD 5 B580904A
f | 6 |5/8 x 10 HGR. BOLT B581002
9 | 3 | 5/8 WASHER W050
h | 31 |5/8 H.GR NUT NO50
i | 1 [5/8 NUT NO55
k | 1 [3/4 x 8 1/2 HEX BOLT GRD A449 B340854A
I | 1 [3/4 HEX NUT NO30
m | 2 |1” ANCHOR CABLE HEX NUT N100
n | 2 |1° ANCHOR CABLE WASHER W100
soil Plate on inge Bolt on s | 8 1;2 RSI SHOULDER BOLT W/WASHER SB12A
. Downstream Side P | 8 |1/2 STRUCTURAL NUT NO12A
Downstream Side of Post ELEVATION q | 8 |1/2 STRUCTURAL WASHER WO12A
r | 1 | BEARING PLATE RETANER TIE CT—100ST

=g
=g
=g

- 0 to 24" Rail Offset Over 50

Post #1 Connection Detail

OPTIONAL FLARED

INSTALLATION

25:1 maximum flare rate

Impact Head Connection Detail

SKT STEELPOST

Washer
Attached to
Bolt

Both Sides
of Rail
SECTION A-—-A SECTION C-C
Post #2 Anchor Bracket

GENERAL NOTES:

1. All bolts, nuts, cable assemblies, cable anchors
and bearing plates shall be galvanized.

2. The lower sections of the Posts 1&2 shall not
protrude more than 4 in above the ground
(measured along a 5' cord). Site grading may be
necessary to meet this requirement.

3. The lower sections of the hinged posts should
not be driven with the upper post attached. If the
post is placed in a drilled hole, the backfill
material must be satisfactorily compacted to
prevent settlement.

4. When competent rock is encountered, a 12" @
post hole, 20 in. deep cored into the rock surface
may be used if approved by the engineer for post
1. Granular material will be placed in the bottom
of the hole, approximately 2.5" deep to provide
drainage. The first post can be field cut to length,
placed in the hole and backfilled with suitable
backfill. The soil plate may be trimmed if required.
5. A site evaluation should be considered if there
is less than 25' between the outlet side of the
terminal and any adjacent driving lane.

6. The breakaway cable assembly must be taut.
A locking device (vice grips or channel lock pliers)
should be used to prevent the cable from twisting
when tightening nuts.

Road Systems, Inc.

Big Spring, TX
Phone: 432-263-2435

Sheet:

SKT-SP Terminal 1
TL-3 Standard Post System [oee
11/29/12
2 Post System By:
JRR

Scale: Rev:

None 0

Drawing Name:

SKT-SP-50




-
2
<
-l
o
=
O
O
O
1)
o
1
i
I
O
i
S
i
-
U
>
0
I
0
g
O
1
o
1
g
-
g
1
-l
L

25




ITEM[QTY] BILL_OF MATERIALS ITEM NO.
A | 1 | SKT IMPACT HEAD S3000
50" B | 1 | SKT ANCHOR RAIL 12'-6" SF1303
C | 3 | W—BEAM GUARDRAIL 12'—8" 61203
§-3"—¢ 63" 63" 63" 63" 6'—3" 63" 6 —3" 1 D [ 1 [FRsST POST TOP (sxsxé" Tube) TPHP1A
_>{ ﬁ i_-[ i_'[ E | 1 | FIRST POST BOTTOM (6' W6X15) TPHP1B
| \\ . AL AL ais ais F | 1 |UNIVERSAL HINGE POST #2 UPPER UHP2A
i G [ 1 [HINGED POST LOWER HP-B
LC_ H, M, T, H | 6 | STEEL LUNE POST (6' W6x9) P621
Length of Need J [ 1 [ BEARING PLATE E750
¢ PLAN K | 1 | CABLE ANCHOR BOX S760
TRAFFIC L [ 1 [BCT CABLE ANCHOR ASSEMBLY E770
—_— - M | 6 | RECYCLED PLASTIC BLOCK OR EQUIN. CBSP-14
(K, o(8), p(8), a(8) HARDWARE (ALL DIMENSIONS IN_INCHES)
a [ 2 [5/16 x 1 HEX BOLT GRD 5 B5160104A
e b | 4 [5/16 wasHER W0516
c [ 2 [5/16 HEX NUT NO516
d [25[5/8 x 1 1/4 SPLICE BOLT B580122
®\ e | 1 ]5/8 x 9 HEX BOLT GRD 5 B580904A
f | 6 ]5/8 x 10 H.GR. BOLT B581002
g | 3 [5/8 wasHER W050
h [ 31]5/8 HG.R NUT NO50
i | 1]5/8 NUT NO55
k | 1 [3/4 x 8 1/2 HEX BOLT GRD A449 B340854A
1| 1 [3/4 HEX NUT NO30
m [ 2 [1” ANCHOR CABLE HEX NUT N100
n | 2 [1" ANCHOR CABLE WASHER W100
Soil Plate on inge Bolt on o | 8 |1/2 RSI SHOULDER BOLT W/WASHER SB12A
. Downstream Side p [ 8 [1/2 STRUCTURAL NUT NO12A
Downstream Side of Post ELEVATION q | 8 |1/2 STRUCTURAL WASHER WO12A
r | 1 | BEARING PLATE RETAINER TIE CT—100ST
GENERAL NOTES:
1. All bolts, nuts, cable assemblies, cable anchors
and bearing plates shall be galvanized.
1 ﬁ 2. The lower sections of the Posts 1&2 shall not
T AL ﬁ ﬁ protrude more than 4 in above the ground
T T AL ﬁ ﬁ (measured along a 5' cord). Site grading may be
= e necessary to meet this requirement.
L 0 to 24" Rail Offset Over 50 3. The lower sections of the hinged posts should
OPTlONAL FLAR ED |NSTA|_LAT|ON not be driven with the upper post attached. If the

Post #1 Connection Detail

25:1 maximum flare rate

Impact Head Connection Detail

FLEAT STEEL POST

Washer
Attached to
Bolt

Both Sides
of Rail
SECTION A-—-A SECTION C-C
Post #2 Anchor Bracket

post is placed in a drilled hole, the backfill
material must be satisfactorily compacted to
prevent settlement.

4. When competent rock is encountered, a 12" @
post hole, 20 in. deep cored into the rock surface
may be used if approved by the engineer for post
1. Granular material will be placed in the bottom
of the hole, approximately 2.5" deep to provide
drainage. The first post can be field cut to length,
placed in the hole and backfilled with suitable
backfill. The soil plate may be trimmed if required.
5. A site evaluation should be considered if there
is less than 25' between the outlet side of the
terminal and any adjacent driving lane.

6. The breakaway cable assembly must be taut.
A locking device (vice grips or channel lock pliers)
should be used to prevent the cable from twisting
when tightening nuts.

Road Systems, Inc.

Big Spring, TX
Phone: 432-263-2435

Sheet:
SKT-SP Terminal 1
TL-3 Standard Post System [oee
11/29/12
2 Post System By:
JRR
Drawing Name: Scale: Rev:
SKT-SP-50 None 0




TEM[QTY BILL OF MATERIALS ITEM_NO.
A | 1 | MPACT HEAD S3000
50" B | 1 |W—BEAM END SECTION, 12'—6",12 Ga. S1303
o3 o3 o3 o3 o3 o3 o3 o3 c | 3 | w-BEAM, 12’=6", 12 Ga. G1203
@ c | /@ /@ /@ D | 2 |FOUNDATION TUBE E731
= il il il F M, [ E [ 2 [BcT woop posT UP650
c. ' [F | 1 [ GrounD STRUT E780
TRAFFIC se Detal Length of need End payment G_| 6 | CRT WOOD POST UP671
H | 1 |BEARING PLATE E750
1 2 e J | 1 |PIPE SLEEVE E740
A K | 1 | CABLE ANCHOR BOX S760
= = L | 1 [BCT CABLE ANCHOR ASSEMBLY E770
A | M | & [TIMBER BLOCKOUT OR RECYC. EQUIV. P675
L L L HARDWARE (ALL DIMENSIONS IN_INCHES)
pu = = = = = a |24 [5/88 x 1 1/4 SPLICE BOLT B580122
. (E)/ b | 2 |5/806 x 7 1/2 HEX BOLT B580754
oo Detal c | 2 [5/8¢ x 10 HEX BOLT B581004
B B B B B B d | 1 [5/8¢ x 10 H.G.R. BOLT B581002
LA e | 6 |5/86 x 18 H.G.R. BOLT B581802
L= t | 35 |5/8¢ H.G.R. NUT NO50
g | 7 [5/8¢ WASHER W050
=! FH m m FH h | 2 |1 ANCHOR CABLE HEX NUT N100
= FH FH FH i | 2 |1 ANCHOR CABLE WASHER W100
oo roorea =% | k | 2 [3/8 x 3 LAG SCREW E350
over 50' m | 8 |CABLE ANCHOR BOX SHOULDER BOLT SB12A
25:1 maximum flare rate n | 8 [1/2 A325 STRUCTURAL NUT NO12A
o | 8 |1/2 STRUCTURAL WASHER WO12A

©
POST #1 CONNECTION DETAIL

IMPACT HEAD CONNECTION DETAIL

FLEAT WOOD POST

d, f, g
|
gl | %
i
o |
‘-\\\,\\\
o /@
_+_
SECTION A—-A
Post #2

e, f, g
‘-\\\/\\\
31/2"»
Brea/kqwqy ‘O
Holes
SECTION B-B

Posts 3 thru 8

GENERAL NOTES:
1. Breakaway posts are required with the SKT.
2. All bolts, nuts, cable assemblies, cable anchors and bearing plates shall be galvanized.

3. The foundation tubes shall not protrude more than 4" above the ground (measured along a 5' cord). Site grading may be necessary to meet this requirement.
4. When competent rock is encountered, a 12" & post hole, 20" into the rock surface may be used if approved by the engineer for Posts 1&2. Granular material will be
placed in the bottom of the hole, approximately 2.5" deep to provide drainage. The first two posts can be field cut to length, placed in the hole and backfilled with adequately

compacted material excavated from the hole.

5. The breakaway cable assembly must be taut. A locking device (vice grips or channel lock pliers) should be used to prevent the cable from twisting when tightening nuts.

6. A site evalution should be considered if there is less than 25' between the outlet side of the terminal and any a
7. The soil tubes may be driven with an approved driving head. They shall not be driven with the post in the tube.

djacent driving lane.

8. The wood blockouts should be "toe-nailed" to the rectangular wood posts to prevent them from turning when the wood shrinks.

SECTION C—-C
Anchor Bracket

Road Systems, inc.
Big Spring, TX
Sales: 432-263-2435
Technical: 330-346—-0721

Sheet:
Sequential Kinking Terminal 1
SKT - Assembly Py
10/06/12
Wood Post System By
JRR
Drawing Name: Scale: Rev:
SKT-W-2US NONE 0




FLEAT MT APPROACH SYSTEM—NCHRP 350 COMPLIANT




6'—3"

? :

TRAFFIC

1

ee Detail

|—0 to 24" Rall Offset
Over 50

POST #1 CONNECTION DETAIL

0)

IMPACT HEAD CONNECTION DETAIL

FLEAT MT

d, f, g
|
gl | %
i
o |
‘-\\\,\\\
o /@
_+_
SECTION A—-A
Post #2

ITEM |QTY BILL OF MATERIALS ITEM _NO.
A | 1 | MPACT HEAD S3000
50" B | 1 |W—BEAM END SECTION, 12'—6",12 Ga. S1303
o3 o3 o3 o3 o3 o3 o3 c | 3 | w-BEAM, 12’=6", 12 Ga. G1203
| /@ /@ /@ D | 2 |FOUNDATION TUBE E731
= il il il F M, [ E [ 2 [BcT woop posT UP650
C ' [F | 1 [ GrounD STRUT E780
se Detal Length of need End payment G_| 6 | CRT WOOD POST UP671
H | 1 |BEARING PLATE E750
2 9 J | 1 |PIPE SLEEVE E740
A K | 1 | CABLE ANCHOR BOX S760
= = L | 1 [BCT CABLE ANCHOR ASSEMBLY E770
A | M | & [TIMBER BLOCKOUT OR RECYC. EQUIV. P675
_ _ _ HARDWARE (ALL DIMENSIONS IN_INCHES)
pu = = = = = a |24 [5/88 x 1 1/4 SPLICE BOLT B580122
b | 2 [5/8¢ x 7 1/2 HEX BOLT B580754
c | 2 [5/8¢ x 10 HEX BOLT B581004
B B B B B B d | 1 [5/8¢ x 10 H.G.R. BOLT B581002
iR e | 6 |5/86 x 18 H.G.R. BOLT B581802
L= t | 35 |5/8¢ H.G.R. NUT NO50
g | 7 [5/8¢ WASHER W050
= FH m m FH h | 2 |1 ANCHOR CABLE HEX NUT N100
= FH FH FH i | 2 |1 ANCHOR CABLE WASHER W100
=% | k | 2 [3/8 x 3 LAG SCREW E350
m | 8 |CABLE ANCHOR BOX SHOULDER BOLT SB12A
25:1 maximum flare rate n | 8 [1/2 A325 STRUCTURAL NUT NO12A
o | 8 |1/2 STRUCTURAL WASHER WO12A

e, f, g
‘-\\\/\\\
31/2"»
Brea/kqwqy ‘O
Holes
SECTION B-B

Posts 3 thru 8

GENERAL NOTES:
1. Breakaway posts are required with the SKT.
2. All bolts, nuts, cable assemblies, cable anchors and bearing plates shall be galvanized.

3. The foundation tubes shall not protrude more than 4" above the ground (measured along a 5' cord). Site grading may be necessary to meet this requirement.
4. When competent rock is encountered, a 12" & post hole, 20" into the rock surface may be used if approved by the engineer for Posts 1&2. Granular material will be
placed in the bottom of the hole, approximately 2.5" deep to provide drainage. The first two posts can be field cut to length, placed in the hole and backfilled with adequately

compacted material excavated from the hole.

5. The breakaway cable assembly must be taut. A locking device (vice grips or channel lock pliers) should be used to prevent the cable from twisting when tightening nuts.

6
7
8

. A site evalution should be considered if there is less than 25' between the outlet side of the terminal and any adjacent driving lane.

. The soil tubes may be driven with an approved driving head. They shall not be driven with the post in the tube.

. The wood blockouts should be "toe-nailed" to the rectangular wood posts to prevent them from turning when the wood shrinks.

SECTION C—-C
Anchor Bracket

Road Systems, inc.
Big Spring, TX
Sales: 432-263-2435
Technical: 330-346—-0721

Sheet:
Sequential Kinking Terminal 1
SKT - Assembly Py
10/06/12
Wood Post System By
JRR
Drawing Name: Scale: Rev:
SKT-W-2US NONE 0




MSKT APPROACH SYSTEM—MASH COMPLIANT




ITEM|QTY BILL OF MATERIALS ITEM_NO.
A | 1 | MPACT HEAD MS3000
MKST WOOD POST B | 1 | w—BFAM GUARDRAIL END SECTION, 12 Ga. | SF1303
c 1 | FIRST POST TOP (6X6X}" Tube) MTPHP1A
D | 1 | FIRST POST BOTTOM (6' W6X15) MTPHP1B
50" [15.24m] E | 1 | SECOND POST ASSEMBLY TOP UHP2A
o . F | 1 | SECOND POST ASSEMBLY BOTTOM HP2B
/12 —6" [3.81m] MSKT—SP—MGS Terminal T BeARinG POATE 5550
37'—6" [11.43m] (6' CRT Posts (UP671), 8” Wood Blocks and 12 gage W—Beam Required) H | 1 [CABLE ANCHOR BOX S760
J | 1 | BCT CABLE ANCHOR ASSEMBLY E770
Dot \ |—6'—3" [1905 6'—3" [1905 6’3" [1905 6'=3" [1905}—|—6'~3" [1905]——6'~3" [1905]——6'—3" [1905 6'—3" [1905 K | 1 |STRUT MS785
etal [ ! (1905} —— (1905} —— [1905}— [1905}— [1905]— [ b [1905]— HARDWARE (ALL DIMENSIONS IN_INCHES)
T a | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
¥ VA = = = 4 b | 4 | 5/16 WASHER W0516
Length of Need and 9'—4 1/2" (G12025) Second Rail c | 2 |5/16 HEX NUT NOS16
End of Payment for Installation PLAN d 9 | 5/8 Dia. x 1 1/4 SPLICE BOLT (POST #2)( B580122
— e | 2 |5/8 Dia. x 9 HEX BOLT GRD 5 B5B0904A
TRAFFIC f | 3 | 5/8 WASHER W050
g | 11|5/8 Dia. H.G.R NUT NO50
(F, m(8), n(8), o(8)) g‘f I:;t(:ﬁ]{?;ﬁ"t h | 1 [ 3/4 bia. x 8 1/2 HEX BOLT GRD Ad4e B340854A
7 | 1 | 3/4 Dia. HEX NUT NO30
k | 2 |1 ANCHOR CABLE HEX NUT N100
I | 2 |1 ANCHOR CABLE WASHER W100
m | 8 |1/2 RSI SHOULDER BOLT W/WASHER SB12A
n | 8 |1/2 STRUCTURAL NUT NO12A
= : = = = = = = o | 8 |1/2 STRUCTURAL WASHER WO12A
-D-\ E E E E E i p | 1 | BEARING PLATE RETAINER TEE CT—100ST

(d(8), a(8D

Downstream

ELEVATION

Both Sides

of Rail
Post #1 Connection Detail Impact Head Connection Detail SECTION A—A SECTION B—B
Post #2 Anchor Bracket

GENERAL NOTES:

1. All bolts, nuts, cable assembilies, cable anchors and
bearing plates shall be galvanized.

2. The lower sections of the Posts 1&2 shall not
protrude more than 4 in [100] above the ground
(measured along a 5' [1.5m] cord). Site grading may be
necessary to meet this requirement.

3. The lower section of the hinged post should not be
driven with the upper post attached. If the post is
placed in a drilled hole, the backfill material must be
satisfactorily compacted to prevent settlement.

4. When competent rock is encountered, a 12" [300] &
post hole, 20 in. [500] deep cored into the rock surface
may be used if approved by the engineer for Posts 1
and/or 2. Granular material will be placed in the bottom
of the hole, approximately 2.5" [60] deep to provide
drainage. The first and/or second post can be field cut
to length, placed in the hole and backfilled with suitable
backfill. The soil plate may be trimmed if required.

5. The breakaway cable assembly must be taut. A
locking device (vice grips or channel lock pliers) should
be used to prevent the cable from twisting when
tightening nuts.

Sheet:
MSKT-MGS-W !
Terminal P 0810516
Test Level 3 o
Road Systems, Inc. JRR
mmgl:‘ ;.g;‘:‘a‘ésl_xm Drawing Name: Scale: Rev:
- e A e tn1 MSKT-MGS-W None 0




ITEM|QTY BILL OF MATERIALS ITEM_NO.
A | 1 |IMPACT HEAD MS3000
MKST STEEL POST B | 1 | w—BFAM GUARDRAIL END SECTION, 12 Ga. | SF1303
c 1 | FIRST POST TOP (6X6X}" Tube) MTPHP1A
o ] D | 1 [FRST PoST BOTTOM (6' WEX15) MTPHP1B
25" [7.62m] 12’'—6" [3.81m] (8’ W6X9 Steel Posts, [ E | 1 | SECOND POST ASSEMBLY TOP UHP2A
8" Wood or Composite Blocks F | 1 | SECOND POST ASSEMBLY BOTTOM HP2B
12'-6" [3.81m] and 12 gage W—Beam Required) G | 1 [BEARING PLATE E750
MSKT—SP—MGS Terminal H [ 1 | CABLE ANCHOR BOX S760
/ J | 1 | BCT CABLE ANCHOR ASSEMBLY E770
K | 1 |STRUT MS785
See HARDWARE (ALL_DIMENSIONS IN_INCHES)
Detail ™\ | g'_3" [1905] 6'—3" [1905]—|—6'-3" [1905]——6'—3" [1905]—] a | 2 |5/16 x 1 HEX BOLT GRD 5 B5160104A
] ] T b | 4 |5/16 WASHER W0516
A — I 4 c | 2 [5/16 HEX NUT NO516
\ 7 d | 9 |5/8 Dia. x 1 1/4 SPLICE BOLT (POST #2)| B580122
, Y . e | 2 |5/8 Dia. x 9 HEX BOLT GRD 5 B580904A
End of P Lengtthf ofINF;cecIiI E_nd 9'—4 1/2” (612025) Second Ruail t 13 [5/8 WASHER W050
nd ot Fayment tor Installation PLAN g | 11 |5/8 Dia. H.G.R NUT NO50
h 1 3/4 Dio. x 8 1/2 HEX BOLT GRD A449 B340854A
TRAFFIC i | 1 | 3/4 Dia. HEX NUT NO30
- = k | 2 |1 ANCHOR CABLE HEX NUT N100
End of Payment | 2 [1 ANCHOR CABLE WASHER w100
(H,_ m(8), n(8), o(8)) for Instqlqucion m | 8 |1/2 RSI SHOULDER BOLT W/WASHER SB12A
n | 8 |1/2 STRUCTURAL NUT NO12A
o | & |1/2 STRUCTURAL WASHER WO12A
p | 1 | BEARING PLATE RETAINER TIE CT—100ST

GENERAL NOTES:
1. All bolts, nuts, cable assembilies, cable anchors and

Detail

Soil Plate on
Downstream
Side

Post #1 Connection Detail Im

(d(8). a(8)

act Head Connection Detail

bearing plates shall be galvanized.

2. The lower sections of the Posts 1&2 shall not
protrude more than 4 in [100] above the ground
(measured along a 5' [1.5m] cord). Site grading may be
necessary to meet this requirement.

3. The lower section of the hinged post should not be
driven with the upper post attached. If the post is
placed in a drilled hole, the backfill material must be
satisfactorily compacted to prevent settlement.

4. When competent rock is encountered, a 12" [300] &
post hole, 20 in. [500] deep cored into the rock surface
may be used if approved by the engineer for Posts 1
and/or 2. Granular material will be placed in the bottom
of the hole, approximately 2.5" [60] deep to provide
drainage. The first and/or second post can be field cut
to length, placed in the hole and backfilled with suitable
backfill. The soil plate may be trimmed if required.

5. The breakaway cable assembly must be taut. A
locking device (vice grips or channel lock pliers) should
be used to prevent the cable from twisting when
tightening nuts.

ELEVATION

of Rail

SECTION A—A SECTION B—B = Shoet
Post #2 Anchor Bracket MSKT-SP-MGS . 1
Terminal 0713016
Test Level 2 o
Road Systems, Inc. JRR
mmmu‘ ;.g;":‘a‘é Bl—xm Drawing Name: Scale: Rev:
o hone: 432 20y % | MSKT-SP-MGS-TL2 | None 0




JDuUrdljelLuondy MMmm 916,°669°018 L0G8Y IIN ‘Julld - pY meulbes 'S 2816

"0] UsAIB sem 11 uosied syl 0} Ueyl Jaylo uonnguisip Joj 1ou si pue Areleudoid si Bojeleo siy|

"1senbal uodn ajgejeAe 1yblal4 *S1UNO0JSIP 01 1098IgNSs SJBPIO MiNg "Alljige|reAe pue abueyd 0] 108lgns Bulold

014

6l

8l

L

9l

gl

14"

el

¢l

FE

Ol

lejol 1x3 9old Ao # Hed

SINVYNILNIV .

E INHOd H3adO 0c0c<C

/I L 2 L4





